SHI3L#4 CYLINDER HEAD ASSY

BENo.

4378 (PART CODE) th3x&F# (CHINESE DESCRIPTION) XA (ENGLISH DESCRIPTION) | #EQTY 3% Note

1 1100100406-0002 |Derbi 12541 3k 5 [ 484 (RIEM6_2% F%T) Screw, M6 3
2 100094312 NCA50L 3k i [A] 52 WgA% (57 JEM6 X 50. 7) Screw 3
3 100102894 Derbi 1255k i R # 2% i1 44 1] Washer 6
4 1100104162 Derbi 125k 4¥ ZEFL 55 $} [ Spark Hole Gasket 1
5 1100124073 NC450S T 3k 7 2% 35} P Seal Ring, Of Upper Cover Cylinder Head 1 1
6 |100010839-0003 [GB70. 14ZHEM6 X 20 (22 (4 4%) Bolt, M6X20 2
7 1100724177 NC45075 Il o5 = Thermostat Cover 1
8 100767957 NC450S 17l 48 (2# JASSL 0 2) Thermostat 1
9 [100728067 NC450 LIt ¥4 K i B A% Sk (=T HE 2R) Temperature Sensor 1
10 1100087291-0001 [WHI1256L Sk HES F RS WAHEMB X 35 (24 1) Bolt, M8X 35 2
11 100124069-0002 VC4505%§H%% (6813) Upper Cover Cylinder Head 1
12 [100104640 PW70E MG 4Rk Paper Gasket 1
13 [100105429 CG125D 3 10 @ b Intake Cover Board 1
14 |100055589-0006 [GB16674/NELHEKEMG X 16 (22 (H5E) Bolt, M6X16 2
15 |100106566 P (0 6. 5X 15X ¢ 12) Washer, $6.5X1.5X 12| 1
16 [100010837-0002 [GB70. 1#Z4EM6 X 16 (22 4 %%) Bolt, M6X16 1
17 |100033110-0002 [GB16674/NEMZFEM6 X 25 (X2 44¥) 35CrMo_P Bolt, M6X25 2
18 |100721175-0002  [NC450S I Sk 4145 (Flbigk M8 62 I Auétifh) Cylinder Head Assembly| 1
19 (100715785 NC250SHI 3k H K BE By A e B rubber cover 1
20 [100762059 NC450S#E i R4l 4144 (b 74mm) Clamp Inlet Pipe 1
21 |100762058 NC4508#E i R4l 414+ (b 75mm) Clamp Inlet Pipe 1
22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

'S
51

4-
e

=
\

zr 5
-/

uk:

CYLINDER HEAD ASSY




SEL{ALE4 CYLINDER ASSEMBLY

% (PART CODE) th3X4# (CHINESE DESCRIPTION) BX&F (ENGLISH DESCRIPTION) | S8ty £1E Note

BENo.

100104566 NC450 S HLARZE 3 (R & RIS IR H A R) Gasket Cylinder Block

100108526 [FAEE 06X 12 Pin, $6X12

100033110-0002 [GB16674/NEIZHEM6 X 25 (=2 (1) 35CrMo P Bolt, M6X25

100124088 NC450S SISk BB AL A (&)F) Gasket Assy Cylinder Head

100108520 HIPERSO5K X o 2% ff #4 Gasket Tensioner

100760013-0001 [NC450S5K X #3445 (28 i HFuglith) Chain Tensioning Wheel

100055588-0006 |GB16674/HZARME X 20 (2 (1 4%) Bolt, M6X20

— fro = [—|— o [ | —
-

100124072-0001 [NC4A50S S HELAAZAE (RLbR449 AL 44K Cylinder Block Assembly

Ol |N|an|n|s|w|N|-

=
o

=
=

=
N

=
w

=
S

=
%2}

=
(=)}

=
~

=
@

=
Ne

N
o

8]
=

N
8]

N
w

N
RN

N
wul

N
[=))

RLE&EH  CYLINDER ASSEMBLY

N
~

N
@

N
O

w
f=}

w
—_

w
N

w
w

w
o~

w
wul

w
(=)}

w
N

w
@

w
O

'S
o

S
—

o
N

'S
w

o~
o~

'S
51

-4104




BdS#l43 VALVE MECHANISM

FENO.| sum (PART CODE) XA F (CHINESE DESCRIPTION) XXAH (ENGLISH DESCRIPTION) | #ftQry £7E Note
1 1100051841 CBL25HIS1 14 e (odk AL Valve Locker 8
21100730259 NC450S<1 ] 3#55% |- Ji Spring Seat 4
3 100730261 NC450S ] P 5 5% Inner Valve Spring 4
4 1100730260 NC450S" < | ] 4 5 Outer Valve Spring 4
5 1100105336 CG125DF4 i B4 & Seal Valve Stem 4
6 (100730262 NC450S, |1 4h i 55 iz Outer Valve Spring Retainer| 4
7 1100731050 NC450SHEAU ) (FF 4% ¢ 5. 5) Exhaust Valve 2
8 100731051 NC4508# 1) (FF 4% ¢ 5. 5) Intake Valve 2
9 [100011537-0002 [GB16674/)#kBZHEME X 35 (2% 4 48%) Bolt, M6X35 6
10 |100105325 CG125D" 1T A 4 3% a B] (F) SpRing, Seat 4
11 100064166 NC250 i K f£.2E (NGK_CRSE) Spark Plug 1 10
12 100730352 NC450S 51 J#EFE (DLCIRJZ ¢ 30. 5) Valve Tappet 4
13 [100756168 NCA50S# [ ] 53 o7 41 55 Decompression SpRing, Of Camshaft | 1
14 100124092 NC450SHE S 48 g & (1 JE B2 & Swing Piece Assemble 1
15 |100149788 NC250S ™ 464l UE IR 50 (0 6. 5X 2 X & 25 =5 %) Washer, $6.5X2X 25 1
16 |100055589-0006 [GB16674/MEHEKEMG X 16 (22 (H45E) Bolt, M6X16 1
17 1100748842 \IC4508ﬁF/‘:\AIJLI%$E§Kﬁ: (fﬁ’{%buﬁi) Exhaust camshaft component 1
18 100748841 NC450SHES ™Y 56 il A8 (BESC hnsin) Intake camshaft component 1
19 100748508 NC450S IEI 826 21 & (5X 134 hif k) Timing Chain 1
20 100733674 NC450S%% 5% 7k B h 2H & (2#) Tension Plate Assy 1
21 [100105211 NC4505K St 4ot 2 Bush 1
22 [100033090-0004 |GB16674/)EHIEAEM6 X 105 (22 F4E) Bolt, M6X105 1
23 1100124075 NC450S8E 4% S MR 4L 4 Guide Plate Chain 1
24 1100733757 NC450SHE 26 JEAR (28) Clamp 1
25 [100033118-0007 [GB16674/NEHAZEEM6 X 40 (3% FH4E) 35CrMo P Bolt, M6X40 2
26 1100104162 Derbi 125k ZEFL 5% 35} 8 Spark Hole Gasket 1
27 100758761 NC450S4% 24 R Assembly Chain Protect Plate 1
28 [100055591-0006 |GB16674/)fBAEME X 12 (2% 4 %8%) Bolt, M6X12 2
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

AL VALVE MECHANISM

-4103




HBh#45 % RIGHT CRANKCASE COVER

Fano. 4373 (PART CODE) X &FF (CHINESE DESCRIPTION) AT (ENGLISH DESCRIPTION) | #iQTY & Note
1 |100031792-0003 |GB70. 1HEHEM6 X 30 (= F1%F) Bolt, M6X30 5

2 |100206182-0012 [7Y150/MAFLEE (NS F W ukifk) Cap Small View Hole 1

3 /100138362 ORI (b 13.2X2.65 FHAZED) 0-Ring, ¢ 13.2X2.65 1

4 1100714002-0007 |NC45045 34 41 & (FUBEK itk T ZF-KY i ALBlifh) |Right decorate cover assembly [ 1 1
5 1100083675 NCA50A47 255 1ffi e il W fuel spray nozzle 1

6 (100087037 NC25047 i B B 44 (38 RN BB E &) Gasket Decotate Cover 1 1
7 1100011537-0002 |GB16674/MEHZHM6 X 35 (P2 F14%) Bolt, M6X35 11

8 [100104577 NC4504 il o 2 F 4 (RSB E &1R) Gasket R.Crankcase Cover 1 1
9 [100102726 SEATAY 09X 13 Dowel Pin, $9X13 2

10 |100069942 NC450/K 24 (28) Shaft Water Pump Ass. 1

11 [100104688 NC250 i3 (14X 24X 7 TCVAE HARR) 0il Seal 14X24X7 1

12 [100011077 GB893. 14%4[&24 Retaining Ring, 24 1

13 [100107693 O [&18 X 3. 55 (GEAZR) 0-Ring, ¢ 18X3.55 1

14 (100126228 NC250 L FE4L A (28 B 5 7 1600mlARif) 0il Plug Assy 1

15 (100104809 NC2507K ZE Sl 3t (12X 24 X 6 FARR) 0il Seal 12X24X6 1

16 [100105543 NC4504/L /K 4 2H 44 Water Pump Seal 1

17 |100066800 NC4507K Z& H-#¢ Ane Wheel Water Pump 1

18 [100069962 NC450/K I i Z5 4 # RIS BRI E A1) Gasket 1 1
19 [100070535-0003 |NC450/K 3% 5 (2# # AL li4k) Water Pump Cover 1 1
20 [100011534-0002 |GB16674/) S IZAEM6 X 25 (2% (1 48%) Bolt, M6X25 2

21 (100106566 SEHPE (0 6.5X1.5X ¢ 12) Washer, $6.5X1.5X d12[ 1

22 [100011539-0001 |GB16674/) L IBAEM6 X 45 (2% F148%) Bolt, M6X45 2

23 |100760470-0003 [NC450S47 i 4 & (MR A FLIRLMI0X 1. 25 e (4Rl ALEi1k)  |Cover Comp Right Crankcase 1 1
24 |100055589-0006 |GB16674/NEHEHEM6 X 16 (= [145F) Bolt, M6X16 2

25 1100107695 ORIfE (d19X1.8 THER) 0-Ring, $ 19X 1.8 1

26 (100731170 NC450S3 7K i 4883k Pipe Joint 1 &Hﬁgﬂmbh
27 (100106578 TP (b 10X 1X b 14) Washer, ¢ 10X1X ¢ 14 2

28 1100204649-0001 |AX100/CHBEFEM10 X 1. 25 (G2 [F4E) 0il Drain Plug 2

29 |100714175 NEXUS250 gk H 7K P14 H Plug 2

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

RIGHT CRAN

-4102




Z #3465 3% LEFT CRANKCASE COVER

BENo.

447 (PART CODE)

th3X4# (CHINESE DESCRIPTION)

XA (ENGLISH DESCRIPTION)

#EQTY

£&¥E Note

100011537-0002

GB16674/MEIZKME X 35 (G2 H4))

Bolt, M6X35

100011536-0002

GB16674/MEIZKEME X 30 (G2 4R

Bolt, M6X30

100106566

SFEE (b 6.5X 15X ¢ 12)

Washer, $6.5X1.5X & 12

100105195

NC2504 1 il 7 A IBARM14 X 1

Bolt

100107654

OB (b 11.8X2.6 FkK)

0-Ring, $11.8X2.6

100713816-0001

CLOOKMALHE (¢ 2415 HALELLL)

cover

100107733

OB (027, 4X2. 65 FIEIK)

0-Ring, $27.4X2.65

100713815-0006

NC450S /¢ a6 4145 (i@ Kk _ZF-KY #iAutifh)

left cover assembly

100104579

NC4507/c 1 5 B3 (R & RIS IR H A iR)

Gasket Cylinder Head Upper Cover

100102726

FENLH $IX13

Dowel Pin, $9X13

==
o = =Y =N BT = (50 N (58 Y

100104662

L3503k B il B (14X 26 X 6_FRA5E)

0il Seal 14X26X6

=
N

100201333

CG126DZ S AR B AR IRE

Dust Bush

NN NN R NE

=
w

=
S

=
%2}

=
(=)}

=
~

=
@

=
Ne

N
o

8]
=

N
8]

N
w

N
RN

N
wul

N
[=))

N
~

N
@

N
O

w
f=}

w
—_

w
N

w
w

w
o~

w
wul

w
(=)}

w
N

w
@

w
O

'S
o

S
—

o
N

'S
w

o~
o~

'S
51

L i%h# s LEFT CRANKCASE COVER

-4101




E&8 5 CLUTCH ASSY

BENo.

% (PART CODE) th3X4# (CHINESE DESCRIPTION) BX&F (ENGLISH DESCRIPTION) | S8ty &£ Note

1 [100106487 8] (925%1.8x36) Washer, $25X1.8X ¢36[ 1

2 (100090875 Bl (K25%29x10_{&ED) Needle BeaRing, (K25%29x10) | 2

3 (100101254 G (K25%29x17_JR4ED) Needle BeaRing, (K25%29x17)| 1

4 100103437 NC250 88 & S HEAT Pushing Rod Clutch 1

5 (100090873 NC450 B &2 AT (2#) Rod Clutch Push (2#) 1

6 (100101204 GR125% & 2 Lk #E il 7K (AXK1528) BeaRing, (Axk1528) 1

7 100106415 4 (p15%1x(28) Washer, ¢ 15X 1X $28 1

8 100123227 NCASOBEHFEER N (ELBEEHFLT/) Drive Friction Disk 1 2
9 [100123251 NCASOB ST R 4 ELEEHFLT/) Drive Friction Disk 5 10
10 (100123226 NC450BEEMIER A (BELBEEREH) Outer Friction Disk A 6 12
11 [100123250 NCASOB SRR T ER N B+ BELEAHFLT/) Drive Friction Disk 1 2
12 [100125136 NC450B &SI R (ELEER/EH) Dish Washer, Clutch 1

13 [100125141 NC450E & SR B 4 i (B B & 2L H) Line seat of Dish Washer, Clutch 1

14 1100125143 NC450BEHRTLEELTIBEEHELTH) Center Sleeve Clutch 1

15 (100125137 NCASOBSRHREHAB(ELBER L) Washer 1

16 (100125142 NC450BEHNBU G (ELEERETH) Out Case Assembly Clutch 1

17 (100125138 NC450B & 8E IR (ELEER/ETH) Clutch disc bolt 5

18 1100125140 NC450BERIER(ELTBEHELH) Pressure Plate Clutch 1

19 (100125139 NCASOBE AR H(ELEAREH pressure plate clutch 5

20 |100098881 NC450BEF LN BH ELTEEER) Clutch Assy 1

21 [100121288 NCASOB SRR HER Stop Washer 1

22 [100059392 NC250FE #) ik B KR REM18x 1(24#) Nut M18 1

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

-4100




HLAZE 4 OIL PUMP

BENo. %78 (PART CODE) q’xﬁﬁ (CHINESE DESCRIPTION) MR (ENGLISH DESCRIPTION) | ##&QTY %ﬁ Note
1 |100011521-0001 [GB16674/MEIEHEME X 18 (3% [14%) Bolt, M5X18 3
2 [100011094 GB894. 1348 10 (h1£10_P429. 3 RollS) Retaining Ring, 10 2
3 |100083712 NC450 Ll FE i fe 41 45 (24 PA46) 0il Pump Gear Ass. 1
4 100100903 [543 4 p4x15.8 Pin, $4X15.8 2
5 1100100168 NC250H Ll ZE AR (F) 0il Pump Cover 1
6 (100100207 NC250#L;B % 4% 1 (—) Outer Rotor 0il Pump 1
7 [100100196 NC250#LB % W1 (—) Inner Rotor 0il Pump 1
8 100100215 NC2504/L it FE 5%~ 4144 (Smm) 0il Pump Rotor 1
9 100100157 NC2504 Lt 2 il 22 i Shaft 0il Pump 1
10 (100100197 NC250#LB%E W1 (Z) Inner Rotor 0il Pump 1
11 (100100208 NC250#LB % 41 (Z) Outer Rotor 0il Pump 1
12 (100100216 NC250 /i Z2 %%+ 4144 (14mm) 0il Pump Rotor 1
13 [100100167 NC250HL 7 2% 56 B2 (Fr) 0il Pump Cover 1
14 [100011518-0001 [GB16674/NELIZFEMS X 12 (2% (4E) Bolt, M5X12 3
15 [100083711 NC450 Ly ZE i M thifie (2# PA46) 0il Pump Gear 1
16 [100106390 P8 (¢ 10.2X0.5X ¢ 15) Washer, $10.2X0.5X 15| 2
17 [100756198 NC450HL 7t 2 3 i s Bl 0il Pump Gear Shaft 1
18 (100100889 JAFESS 3% 16 Pin, $3X16 1
19 [100754529 NC450HL 7t 2 3 M i B R AR Stop Plategear shaft 1
20 |100716947-0002 [GB70. 3MBHME X 16 (22 [148E) _10. 9% Bolt, M6X16 1
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

WL 3 0
OIL PUMP

-4099




Z#h#h% LEFT CRANKCASE

FENO. %78 (PART CODE) 374 % (CHINESE DESCRIPTION) X4 (ENGLISH DESCRIPTION) | #EQTY %ﬁ Note
1 |100071619-0001 |GB16674. 1/NEHZA2M6 X 70 (2% (%% 35CrMo) 10. 9% Bolt, M6X70 3
2 |100071434-0001 [GB16674. 1/NALHZFEM6 X 65 (24 4% 35CrMo) 10. 9% Bolt, M6X65 3
3 |100033120-0001 [GB16674/MEIZKEM6 X 45 (22 H4) 35CrMo_P Bolt, M6X45 6
4 1100104487 CG125DRY & & il =k (2#) Contact Cearindication| 1
5 1100104494-0015 [NC25075R44% R A G54 E B $2116G6-D99_L:500) Gearshift Switch Comp 1
6 |100010979-0003 [GB819. 2BR%TM6 X 20 (22 FH4¥E) Screw, M6X 20 1
7 1100718367-0002 |NCA507 fifhAa 41 (28 bR LA ik JUBE A P AsEtk) |Left Crankcase Block 1
8 100100726 NC250H, jth 55 g 0il Nozzle 1
9 100107684 ORIPE (0 17.5X1. 8 FHALIR) 0-Ring, $17.5X1.8 1 10
10 |100104918-0001 |NC250H LI ¥ M 7% (BE4%) Cover 0il Filter Screen| 1
11 [100060838 NC250HLIIERI 4L E (28 HOR 25 5] 1)) Strainer 0il Filter 1 10
12 (100104830 LY 350524 25 3 S 3 (15 X 25 X 5_HUEHKR) 0il Seal 15X25X5 1
13 [100103518 NC450% i fh i & Bush 1
14 (100107725 OFUE ($ 25X 2 ALK 0-Ring, ¢25X2 1
15 (100104814 Y3504 Hi Gt 3t (35X 45 X 6_FtR ) 0il Seal 35X45X6 1
16 (100010771 fii7k (61902-27) Bearing, 61902 1
17 (100011078 GB893. 1441528 Retaining Ring, 28 1
18 (100100927 7K (61805) BeaRing, (61805) 1
19 (100100932 7K (NJ205) BeaRing, (Nj205) 1
20 (100300748 7K (6303RS_C3) BeaRing, (6303Rs_C3) 1
21 (100070092 7K (NJ207EM_C3) BeaRing, (Nj207) 1
22 /100100999 7K (6304 ZRED) BeaRing, (6304) 1
23 [100068013 NC250 47K 4R Baffle 1
24 [100010836-0006 [GB70. 1HZHEM6 X 12 (22 (%) Bolt, M6X12 1
25 (100104747 0G125DES i3 (14 X 22X 5 T IEHEREE) 0il Seal 14X22X5 1
26 |100086982-0001 [NC45081 & 2370 BIAT (28 2 A58 Clutch Separating Rod 1
27 [100770733-0001 [ZF250X 55 & a8 5 S AT B2 (22 (H4E) Rocker Arm Release Lever Clutch 1 gl FE50mm
28 [100771005-0001 |NC450 T HLRCLIZAEAB (M10 X 152 JATE) =ik Cylinder Stud Bolt A 2
29 (100106393 S (0 10. 5X2X 020 1K) Washer, $10.5X2X ¢20[ 2
30 |100106575 PR (0 8. 5X 1. 2X ¢ 15) Washer, 8.5X1.2X 15| 1
31 (100032843-0004 |GB70. 1IZ MM X 12 (22 F4E) Bolt, M8X12 1
32 (100106556 S (0 16.5X2X $23) Washer, $16.5X2X ¢23[ 1
33 |100050705-0002 |NC450J8CHME FEM16 X 1. 5 (2 F%¥) Drain Bolt 1
34
35
36
37
38
39
40
41
42
43
44
45

me%& LEFT CRANKCASE

-4098




Af#% RIGHT CRANKCASE

BENo.

% (PART CODE) i3X &% (CHINESE DESCRIPTION) BX&F (ENGLISH DESCRIPTION) | S8ty &£ Note

1 ]100771005-0001 [NC450 S HLXCELIZAEAB M10 X 152 JA 7 %) =ik Cylinder Stud Bolt A 2

2 (100106393 SPHBE (0 10.5X2X 020 L) Washer, ¢ 10.5X2X ¢20]| 2

3 [100300748 7K (6303RS_C3) BeaRing, (6303Rs_C3) 1

4 1100101252 7K (6305_P5) BeaRing, (6305 P5) 1

5 1100100927 7K (61805) BeaRing, (61805) 1

6 (100100999 7K (6304 Z%%) BeaRing, (6304) 1

7 (100070092 7&K (NJ207EM C3) BeaRing, (Nj207) 1

8 [100068013 NC250%# 7K 44K Baffle 2

9 |100010836-0006 |GB70. 1H2KEM6 X 12 (22 FH4E) Bolt, M6X12 2

10 |100108525 EALE ¢ 13X 14 Dowel Pin, $13X14 2

11 (100100398 NC2507F A% % 5 A W8 A% Bolt Return Springn Fixing 1

12 (100010771 K (61902-27) Bearing, 61902 1

13 |100104689 NC2504 i il 3 (35 X 50 X 7 M ERIR) 0il Seal 35X50X7 1

14 (100062066 C135 il 320 X 30 X 5 (GEAZR) 0il Seal 20X30X5 1

15 |100055589-0006 |GB16674/MEHZHM6 X 16 (2 HEE) Bolt, M6X16 2

16 [100063279-0003 |NC250/Lili % i a5 o6 (2# dAuilifh) Cap 0il Filter 1

17 (100107754 07U (30X 2. 6 &) 0-Ring, $30X2.6 1 10
18 [100100017 NC250 814 45 1 25 . 5% SpRing, 0il Fine Filter| 1

19 (100104863 NC250 {51 F4 /LI 18 4 F 14 0il Filter 1 10
20 |100104918-0001 |NC2504LIHJE M 55 (SE4E) Cover 0il Filter Screen| 1

21 |100107684 OFURE (& 17.5X 1. 8 FAEHE) 0-Ring, $17.5X1.8 1

22 |100060838 NC250M LI JEPI 20 &5 (28 507 %5 ) 18]) Strainer 0il Filter 1 10
23 |100033118-0007 |GB16674/NELHEAEME X 40 (22 1%%) 35CrMo P Bolt, M6X40 1 10
24 1100760469-0001 [NC450S4 iz & (28 hiblgsLa et ahvefLEREM10 X 1. 26 Hihkifk) |Right Crankcase Block 1

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

A4 RIGHT CRANKCASE

4097




Bh #E AT 4 / 75 2 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

BENo. %78 (PART CODE) q’xﬁﬁ (CHINESE DESCRIPTION) MR (ENGLISH DESCRIPTION) | ##&QTY %ﬁ Note
1 [100759687 NC4508 i 4P (4 X4 X 16) Tabulate Key 1
2 [100033053-0001 [GB617082REM14 X 1. 5 (2% [1%%) Nut, M14X1.5 1
3 [100085912 NC450 ith Ff 5] 50 8 15 #4 1] & 35X 0. 2X 50 Washer, $35X0.2X ¢50| 1
4 1100713372 NC4508S i ZEFA js Jilk Piston Ring, Comp 1 1
5 ]100712823 NC450S 1% ZE4H £ 18] Piston pin retainer 2
6 |100124086 NC45083% ZE Piston 1 1
7 |100712824 NC450S i ZE 44 Piston pin 1
8 [100059393 NC250 -1 il 81 S 5 BFM24 X 1 (28) Nut M24 1
9 1100106369 SFEE (24, 2X2.5X $32) Washer, $24.2X2.5X $32| 1
10 (100748770 NC450S il iE I = B (B 2% hn i) Timing drive sprocket 1
11 [100120900 NC450-F-46i == gl thi e (2#) Driving Gear 1
12 (100100650 NC250}- [ # Semicircular Key 1
13 [100100661 NC250 i i~ (4 X4 X 16) Tabulate Key 1
14 |100756165 NCABO i A ZE AT AR (28 7.2 $RIBELIRKU344322 P4 Crankshaft Connecting-Rod Assy | 1
15 (100095893 PR (b 25X 2X ¢ 40) Washer, ¢25X2X ¢40 1
16 [100101022 Bk (K29 X 33X 20 &4D) Needle BeaRing, (K29%x33x20) | 1
17 |100086987 NC450 /3 B K thife 2 & (24) Plate Gear Assy 1
18 (100086989 NCAB0HE R B A 2 3 (1 Assembly Overrunning Clutch| 1
19 |100120901 NC450E 30 ik (2#) Primary Drive Gear 1
20 [100059394 NC250 =&l i 1EHEEL Bl (24) Stop Washer 1
21 [100059392 NC250 3 i B R IR BIMI8 X 1 (28) Nut M18 1
22 [100059391 NC250 5 & 2B R BF (M16 X 1) Lock Nut, Clutch 1
23 (100103345 CB125HHI B3 £ 2t 2 B (16. 5X 2 X 27) Dish Washer, Clutch 1
24 (100120899 NC450-F-1if \zh 5 241 & (28) Driven Gear Ass. 1
25 (100103573 NC250 i fili i 55 Crankshaft Tube 1
26 (100100661 NC250 i i F 5 (4 X 4 X 16) Tabulate Key 1
27 1100087509 NCA50-F-fhif i ZH & (34) Balance Shaft 1
28 (100085912 NC450 i il [1] 552 1 15 24 ] & 35X 0. 2X 50 Washer, $35X0.2X ¢50[ 1
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

)

BREFALEE
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

-4096




FE#h4H 4 TRANSMISSION MAIN,COUNTER SHAFT

BENo.

%378 (PART CODE) 3 & FF (CHINESE DESCRIPTION) HX4F (ENGLISH DESCRIPTION) | %BQTY
1 [100162378 NC450F 4414 (3#) Main Shaft Transmission| 1
2 1100162430 NC450§“$H‘|£ﬂﬁ(3#] Coutershaft Transmission 1
3 1100090876 NC450F At i (24) Transmission Main Shaft]| 1
4 100162380 NC450E 4514 (3#) Gear M-5 1
5 1100078562 7K (KS24x28x10TN_j&%T_PA46) Needle BeaRing, (Ks24X 28X 10Tn_PA46) 5
6 100106764 NC450E Bl 14 6 1 Pl (15 14) Washer 5
7 100106772 NC450 3 Bl ik 5024 Pl Circlip 5
8 100162379 NC450F 4h3(4) RS hi%e (3#) Gear M-3,4 1
9 100162381 NC450F 46t ik (3#) Gear M-6 1
10 (100106752 NC450F 42 ki & Gear M-2 1
11 [100106441 A (17x1x(32) Washer, ¢ 17X 1X ¢ 32 2
12 1100106795 NC4SOE“$EE$E Transmission Counter Shaft 1
13 [100162383 NC450&4# 244 1458 (3#) Gear C-2 1
14 [100162387 NC45084h614 1458 (3#) Gear C=6 1
15 [100162384 NC4508!4#31 1458 (3#) Gear C-3 1
16 [100162385 NC45084#412 1456 (3#) Gear C—4 1
17 [100162386 NC45084#58 1458 (3#) Gear C-5 1
18 |100106467 AL (920.1x1x30) Washer, $20. 1X1X $30] 1
19 [100162382 NC45084# 11514558 (3#) Gear C-1 1
20 |100101013 Hh7K (K20x24x10_JRED) Needle BeaRing, (K20X24x10) | 1
21 1100162431 NC450F Bl 414 (3#) Transmission Main Counter Shaft 1
22 (100066160 NC450F 3 5£46(520.13) Drive Sprocket 1
23 |100067277 NC450F B 6 1 EHEH B (R TES) Stop Washer 1
24 (100058085 NC250E )R B R IR BEM16x 1 (BRI E) Nut 1
25
26
27
28
29
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

—-4095




A3 5E HL# GEARSHIFT MECHANISM

BENo.

%378 (PART CODE) 3 & FF (CHINESE DESCRIPTION) HX4F (ENGLISH DESCRIPTION) | %BQTY
1 |100103964 NC250uA i s 14 Gearshift Lever Comp 1
2 |100104001 NC2504 i fh Axle Sleeve 1
3 (100103973 NC2504e 4 [ 4 315 Return Spring 1
4 (100203923 NC2504 R4l 4l A5 Gearshift Shaft Comp 1
5 1100103901 NCA5 0l 2 ¥k X Left Fork Countershaft| 1
6 (100103897 NC450 1l A5 48 X Right Fork Countershaft| 1
7 1100103929 NCA50 il i Pk X Guide Pin,Selector Fork Center | 1
8 [100103979 NC2503 R4 b 1 o7 3.5 SpRing, Gearshift Plate| 1
9 1100104487 CG125D4Y & #hfiki =k (2#) Contact Cearindication| 1
10 (100103939 NC4507F 3 G 4 1F (kY [ Bri) Gearshift Drum Comp 1
11 |100103945 NC250 8144 FL 2R Stopping Plate 1
12 |100011537-0002 |GB16674/MEH2HM6 X 35 (2 H4E) Bolt, M6X35 1
13 (100103907 NC450 F fi e X Center Fork Mainshaft 1
14 [100103921 NC250 3= Fli Pk X it Shaft Gearshift Fork 1
15 (100103988 NC2505 (AR #{L (2#) SpRing, Locating Plate| 1
16 /100104010 NC250 5 AR ZH A5 Locating Plate Assy 1
17 [100106379 P (0 6. 5X 1. 5X & 18 fiffk) Washer, 6.5X1.5X ¢18| 1
18 |100055588-0006 |GB16674/MEHZEHM6 X 20 (2 H4E) Bolt, M6X20 1
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

ZIEN LK
GEARSHIFT MECHANISM

-4094




B HLA B MAGNETO COMP

BENo.

447 (PART CODE)

th3X4# (CHINESE DESCRIPTION)

XA (ENGLISH DESCRIPTION)

#EQTY

£&¥E Note

100746524-0002

INCA50SHEHLHLE T4 ¢ (12VI8 KL = AR BLif B (AR AR T3 S 220mmdh 53 S $5 [1SQBZ-C20_L1:300)

Stator Assy, Magneto

100731422

NC450S i LA 7414 (12V18H: A 322)

Stator Assy Magneto

100010833-0001

GB70. LIEFEM5 X 25 (22 F14E)

Bolt, M5X25

100106421

SEERPE (& 15. 2X 1. 5X b 25 i1k

Washer, &15.2X1.5X ¢ 25

100031788-0003

GB70. TIEFEM5 X 16 (22 F14E)

Bolt, M5X16

NN

X N || W IN |-

el

=
o

=
=

[
N

[
w

-
S

[
%2}

[
(=)}

[
~

[
@

[
Ne

N
o

8]
=

N
8]

N
w

N
RN

N
wul

N
[=))

N
~

N
@

N
O

w
f=}

w
—_

w
N

w
w

w
o~

w
wul

w
(=)}

w
N

w
@

w
O

'S
o

S
—

o
N

'S
w

o~
o~

'S
51

HEAL AR MAGNETO COMP

-4093




5 Z#l#) ELECTRIC STARTING MECHANI

4% (PART CODE) X4 F: (CHINESE DESCRIPTION) %XAM (ENGLISH DESCRIPTION) | STy %7k Note

FEENO.

no

100715179-0003 |NC450S )5 HipL (2 §J7:34109-351B-0000 600 HLEEREML KL7E411%8) [Starting Motor Assy

100011534-0002 [GB16674/MEI2HEM6 X 25 (3% F14E) Bolt, M6X25

100083794 NC450 Ui 2 & — (28 FEHE Q) Gear, Reduction, 1

100062750 NC450RUBE Uk F 5l (—) Shaft Reduction

- O

100060120 NCA50 XU K e — (24) Gear, Reduction, 2 (2#)

=
o 1= =0 [==J RSN (5N (5,1 B [OV) [0 o

Ju
[\S}

[
w

o
o~

-
w1

[
(=)}

-
~

-
@

[
e}

n
(=}

[\S]
e

N
[\S}

[\S]
w

bN
G-
|\
=~
-

X

»
% 5 2

N
w1

n
(=)}

N
~

N
@

N
O

w
(=}

w
=

w
[\S}

w
w

w
=~

w
vl

w
(=)}

w
~

w
@

w
O

S
=)

S
jury

S
N

S
w

o
S

'S
ot

-4092




